
issue 07 / december

news edition
www.temak.gr

2020

Award for a “Life project”
at Municipality of Argos - Mycenae

Water for Pharmaceutical 
Industries

TEMAK as a 
Green Building



02 TEMAK | december 2020

03 CEO’s message 

04 �Silver Environmental 
Award 2020: “Life pro-
ject” for the Municipali-
ty of Argos - Mycenae 

06 �Projects in Greece 		
& Abroad 

13 �TEMAK Investments: 
Production using green 
energy 

14 �Water suitable for 
Pharmaceutical 
Industries

62 Tatoiou Str, 136 77, Athens, Greece
Tel.: +30 210 2581583, fax: +30 210 2533989
e-mail: info@temak.gr | www.temak.gr

*Entire contents are copyrighted, and all rights 
are reserved. Any unauthorized reproduction, 
transmission or use in any manner without the 
[...]
• �Storage of desalinated water in a drinking water 
tank after increasing the hardness, final pH ad-
justment and post-chlorination

INTRODUCTION
The investment and construction of the hotel unit 
was implemented by a company specialized in the 
construction of projects. The state-of-the-art hotel 
resort includes a villa complex with main and pri-
vate pools in each villa, restaurants, bar, spa, con-
ference room (for conferences, movie screenings 
and special events), beach house, cable car, fully 
equipped gym, amphitheater for special events with 
private kitchen, shops, high speed yachts and cata-
maran available for charter as well as parking. The 
system is installed in a specially designed basement 
of the hotel. Due to the high level of facilities of the 
hotel complex, it was deemed necessary to install 

a desalination water treatment plant to meet the 
needs for drinking water. The system is installed in 
a specially designed basement of the hotel.

THE CHALLENGE 
The amount of water from the local water supply 
network was minimal to insufficient to meet the in-
creased needs of the 5 star hotel and the only solu-
tion was the treatment of sea water by the method 
of reverse osmosis, so that the produced water is 
drinkable according to the current Legislation. 

THE SOLUTION 
The system consists of a reverse osmosis unit with 
a high pressure pump assembly and a pressure 
exchanger type energy recovery device. The pump 
is made from super duplex stainless steel for max-
imum corrosion resistance. Sea water desalination 
is performed using semi-permeable membranes 
with a total rejection more than 99.8% of the ele-
ments present in sea water. Advantage of the sys-
tem is the energy recovery device taking advantage 
of the high pressure of the reject water of the re-
verse osmosis unit which results in a lower energy 
consumption of about 50%. The desalination unit 
has an electronic panel with integrated PLC made 
by TEMAK, which completely controls the operating 
cycle of the water treatment system. Finally, the 
system has special equipment that allows remote 
monitoring and control of the unit via computer.

THE RESULT
Ensuring adequacy and quality of 210 m3/day of 
drinking water.

projects in Greece



11all together | TEMAK

PROJECT IMPLEMENTATION DATE
July 2020 

PROJECT IMPLEMENTATION TIME
2,5 months

INTRODUCTION
The complex in Zakynthos is a beautiful two-sto-
rey hotel with gardens, built according to the local 
Ionian architecture at the top of a green hill. It has 
a total of 155 rooms of various types, including 
double, family rooms and maisonettes. The water 
to be treated comes from the sea and is led to the 
reverse osmosis system which is installed in a con-
tainer of special specifications with thermal insula-
tion, lighting, ventilation and air conditioning.

PROJECT DESCRIPTION
• �Multimedia turbidity filter with a filtration rate not 

exceeding 16.0 m3/h 
• �Injection of antiscalant agent to protect mem-

branes from scale deposits 
• �Main desalination unit with reverse osmosis 

membranes (includes CIP unit and membrane 
flushing unit) 

• �Product water storage tank after water post-treat-
ment which aims to increase hardness, final pH 
adjustment and post-chlorination 

THE CHALLENGE
The hotel is located in a place that is not supplied 

with mains water. The only solution for its water 
supply before the installation of the first desalina-
tion unit of TEMAK was transporting low quality 
water through tanks, with very high purchase costs 
and with high annual maintenance costs of the ho-
tel due to damages caused by poor water quality. 
The hotel’s need to ensure water adequacy and 
meet all its drinking water needs was one way. For 
this reason, a second TEMAK desalination unit was 
installed.

THE SOLUTION 
The new desalination unit consists of a reverse os-
mosis system. The unit was constructed, installed 
and transported in a container. The system has a 
pressure exchanger type energy recovery device. 
This system takes advantage of the high pressure 
of the reverse osmosis reject water, thus saving 
about 50% of electricity.

THE RESULT
Ensuring the quantity and the quality of drinking 
water, reducing the operating costs and damages 
of the hotel but also increasing the quality of the 
services provided by the hotel to its customers. The 
total production of both desalination plants is 400 
m3/ day.

Hotel: Containerized water treatment system for 4 star 
hotel in Vasilikos, Zakynthos, producing 150 m3/day

11all together | TEMAK

projects in Greece



12 TEMAK | december 2020

Saudi Arabia: Brackish water treatment system in chemical 
industry with the method of reverse osmosis producing 170 m3/day

PROJECT IMPLEMENTATION DATE
June 2020 

PROJECT IMPLEMENTATION TIME
2 months 

INTRODUCTION
Industries require water of high quality for a range 
of applications, such as manufacturing, material 
processing, heating and cooling. Low conductivity/
high purity water is of great importance for the 
manufacture of many products in the chemical 
industry, such as chemicals, detergents and cos-
metics.

TREATMENT STAGES – PROJECT DE-
SCRIPTION
The water available for treatment is stored in the 
raw water tank and with the appropriate dosing 
system the necessary chlorination and disinfec-
tion of the water is done. Two supply pumps, one 
in operation and one standby, transfers the water 
to the pre-treatment stage. The water first passes 
through a turbidity filter to remove turbidity and 
suspended solids. Sodium metasulfite is then 
dosed for dechlorination and antiscalant to protect 
the membranes of the reverse osmosis unit. A Re-
dox instrument is also added to protect against wa-
ter dechlorination. The water then passes through 
a cartridge filter for better particle retention, up to 5 
micron.

The perfectly filtered water is promoted via the 
high pressure pump to reverse osmosis unit and 
feeds the membranes (low consumption and high 
rejection) for salt rejection and with the least energy 
consumption. The product water has total dissolved 
solids less than < 50 mg/L. From the total water 
flow of 12.47 m3/h that enters the reverse osmosis 
unit, the 5 m3/h is the product water and the 7.3 
m3/h is the reject one, and a total recovery rate of 
75% is achieved. The unit has a CIP/flushing sys-
tem for rinsing the membranes after each stop of 
the system as well as for chemical cleaning of the 
membranes, when required. At each stop of the 
system, the cartridge filters, high pressure piping, 
high pressure pump, and membranes are rinsed 
with desalinated water which protects the high 
pressure membranes and piping from corrosion. 
When chemical cleaning is required, the water 
bypasses the high pressure pump and feeds the 
membranes directly. The product water is collected 
in the storage tank. The system has its own elec-
trical panel to power all the electrical parts of the 
system.

THE RESULT 
Through proper automation of TEMAK construction, 
the whole process is completely controlled, so that 
the product water meets the high requirements in 
applications such as the chemical industries.

projects abroad



13all together | TEMAK

Investments: Production of all water 
treatment systems of TEMAK using 
green energy
TEMAK, a leading company in the field of water 
treatment, implements internationally recognized 
management systems, which relate to the quality, 
environment, hygiene and safety of employees. Its 
certifications are: 

• Quality management (ISO 9001: 2015 certification) 
• �Environmental management (ISO 14001: 2015 cer-

tification) 
• �Occupational Health and Safety (OHSAS 18001: 

2007). 

Our main concern is the respect for the ENVIRON-
MENT and the strengthening of the effort for CLEAN 
DRINKING WATER worldwide, upgrading the quality 
of life FOR EVERYONE through the Integrated Water 
Treatment Solutions that we have. 

Focusing on the actions of corporate social respon-
sibility, the environment and being environmentally 
aware, we proceeded with the project of installing a 
photovoltaic station using the Net Metering mech-
anism in our privately owned facilities in Acharnes, 
Attica. 

The energy produced by the PV station exceeds 
100,000 kWh/year with the result that all water 
treatment systems of TEMAK are produced with 
zero electricity consumption. 

In the near future, the combination of water and 
green energy will mean profitable solutions for cus-
tomers, contributing the most to avoid the impend-
ing energy impasse and the ominous future due to 
the lack of clean water sources.

corporate news



14 TEMAK | december 2020

The pharmaceutical industry aims to produce inno-
vative medicines through strict production process-
es and continuous controls. The quality and safety of 
each medicinal product are inextricably linked to the 
water used to produce it, which of course is subject 
to equally demanding standards. 

Pharmaceutical companies need water for both 
their production process and sterilization. Through 
the extremely strict regulations that apply through-
out the world (Greek Pharmacopoeia, European, 
United States, etc.) water can belong to one of the 
following categories, depending on the quality: a) 
drinking water, b) deionized, c) ultra-pure or d) 
distilled (injectable), with specifications for conduc-
tivity, microbial load, endotoxins, nitrates and heavy 
metals.

Table 1: Indicative upper limits 
of European Pharmacopoeia (Ph. Eur.)

Parameters (units) Deionized water Injectable water

TOC (ppm) 0,5 0,5

Conductivity (μS/cm) 4,3 @ 20οC 1,1 @ 20οC

Nitrates (ppm) 0,2 0,2
Heavy metals (ppm) 0,1 0,1

Aerobic bacteria 
(CFU / 100 mL)

100 10

Endotoxins (IU / mL)
0.25 (use for 

dissolution water)
0,25

After the revision of the regulation of Ph. Eur., 
Launched in April 2017, added new technologies for 
the production of ultra-pure and injectable water, 
such as the combined treatment with reverse os-

Water suitable for 
Pharmaceutical Industries

technical issue



15all together | TEMAK

mosis (RO) and electro-deionization (EDI), a modern 
ion exchange application that leads to continuous 
removal of ions from water with extremely high re-
coveries. These technologies are equivalent to and/
or superior to distillation, both in terms of equip-
ment quality and durability. 

TEMAK, with its many years of experience in the 
construction of water treatment systems, offers 
the ideal solution, as it specializes in the respective 
needs, in order to perfectly satisfy all the specifi-
cations of medicines production. Among the basic 
processing steps are: 1) pre-treatment [disinfec-
tion-by automatic chlorination, filtration, dechlorina-
tion and removal of organic charge or ultrafiltration 
(UF) and softening-to avoid chemicals protecting 
the membranes of reverse osmosis 2) deionization 
or reverse osmosis - single or double passage) 
and 3) the final finish with (electro) deionization 
and disinfection [with ultraviolet (UV) radiation or 
ozonation]. To ensure the smooth operation of the 
system, but also to combat the growth of microbial 
load, it offers systems and equipment for chemical 
cleaning or thermal disinfection (to avoid the use of 
chemical disinfectants). 

By installing a complete TEMAK water treatment 
system, the pharmaceutical industry enjoys multi-
ple benefits: 
• �It has water guaranteed to be suitable for any re-

quired use with a design based on its needs. 
• �Uses technologies that comply with the increasing-

ly stringent quality standards of drug production. 
• �Has complete control over the efficient and safe 

operation of the system through modern monitor-
ing systems. 

• �Uses materials of excellent quality and reliable 
operation.

• �Has a stable partner who offers a complete solu-
tion for water treatment, from project design and 
study to after-sales support. 

• It can provide portable units in containers. 

The above is proven through the number of in-
stalled applications in pharmaceutical companies 
both in Greece and abroad.

Figure 1: Typical diagram of deionized water production

technical issue



In March 2019, TEMAK successfully launched the largest
and most modern brackish water desalination plant in Greece,

producing 10.000 cubic meters potable water per day.


